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NATURE OF TESTS :
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Rapport d’essais BEB1.4027-2 en date 30 mai 2013

N
At the request of the company SOTT, the company GINGER CEBTP performed ball drop tests apigPR ceere

in accordance with the provisions of the European standard NF EN 356 of September 2000.

With regard to the definition of initial type tests with reference to the standard NF EN 14449
<laminated glass and laminated glass Conformity assessment / Productnom>.

1-DESCRIPTION OF THE SAMPLES
Clear glass 4mm + 1 Film SC-300-P3A

Composition: 1 glazing 4mm + 1 film Security SC-300-P3A
Dimensions: 1100mm x 900mm

Total thickness 4.4mm

Drop height: 6000mm

Number of impacts: 3

Clamping pressure: 200 kN/m2

Note: Presence of a air bubble between the film
and the glass.

2 - OVERVIEW OF THICKNESSES

Model: 1 2 3
8 4
7 5
Number: 1 2 3 4 5 6 7 8
Sample 1 (mm) 4.4 4.4 4.4 4.4 4.4 4.4 4.4 4.4
Sample 2 (mm) 4.4 4.4 4.35 4.4 4.4 4.4 4.4 4.4
Sample 3 (mm) 4.4 4.4 4.4 4.45 4.45 4.4 4.4 4.45
3-TEST RESULTS AMBIENT TEMPERATURE: 24,7C
Test Falling ball 1e series 2e series " 3e series
number: number falling ball falling ball falling ball
1 No cross Tests not asked for the seached class you are looking for.
1 2 No cross Tests not asked for the seached class you are looking for.
3 No cross Tests not asked for the seached class you are looking for.
1 No cross Tests not asked for the seached class you are looking for.
2 2 No cross Tests not asked for the seached class you are looking for.
3 No cross Tests not asked for the seached class you are looking for.
1 No cross Tests not asked for the seached class you are looking for.
3 2 No cross Tests not asked for the seached class you are looking for.
3 No cross | Tests not asked for the seached class you are looking for.
4-CLASS

The glazing complies with the P3A resistance category of the NF EN 356 standard of september 2000
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